

3PLY DISPOSABLE MASK



STYLE# - DMAU-1

Masks are produced at an FDA approved Factory

3PLY DISPOSABLE MASK



al-SHIELDS™



FDA REGISTRATION CERTIFICATE

Certificate No.: GT-FDA-04015-0089

Certificate Holder:

PU JIANG CAP FASHION CO.,LTD

No.218,Xingbi Road, Pujiang, Zhejiang Province, China

Registration Number: Not Yet Assigned

Owner/Operator Number: 10070045

Data of verification: Apr. 15th, 2020

Listing Number	Product Codes	Device Name
D392102	QKR	Face mask (except N95 respirator) for general public/healthcare personnel per IIE guidance -KN95 Protective Mask
D392425	LYU	ACCESSORY, SURGICAL APPAREL -Disposable Protective Mask

Registration Expiration Date: 2020-12-31

GLOBALTEK SERVICES LLC has verified and declares that the above stated facility is registered with the US Food & Drug Administration, Center for Drug Evaluation and Research, Office of Drug Registration and Listing pursuant to the Code of Federal Regulation 21 CFR 207, on the data state above, and makes no other representations and warranties, nor does this certificate makes other representations and warranties to other person or entity other than the name certificate holder, for whose sole benefit it is issued. GLOBALTEK SERVICES LLC assumes no liability to any person or entity in connection with the foregoing. GLOBALTEK SERVICES LLC is a private registration agent and is not affiliated with the US Food and Drug Administration.

GLOBALTEK SERVICES LLC.
15 Apple Blossom Dr, West Lebanon
NEW HAMPSHIRE 03784
United States

Signature

Lawrence Fu G.M



3PLY DISPOSABLE MASK



al-SHIELDS™



中国认可
国际互认
检测
TESTING
CNAS L6760

Test Report

Report No. HAPT X2004076601

Page: 1 of 4

Applicant Pujiang Kaipu Clothing Co., Ltd
Address 218 Xingbi Avenue, Pujiang County, Zhejiang Province

Sample Information

Sample Name Disposable Face Mask

*The information above is provided and confirmed by the applicant.

Sample Received Date Apr.20,2020

Testing Period Apr.20,2020 to Apr.21,2020

Testing Requested As per client's request,to determine the Content of Formaldehyde,pH value,Azo dyes,Appearance,Breaking strength of the mask belt and the joint between the mask belt and the mask body in the submitted sample according to GB/T 32610-2016.

Testing Results Please refer to next page(s)

Signer: *Paul. Chen*
Authorized signatory



Website of verification report: CNCA verification platform yz.cnca.cn

3PLY DISPOSABLE MASK



al-SHIELDS™



171020340088



中国认可
国际互认
检测
TESTING
CNAS L6760

Test Report

Report No. HAPTX2004076601

Page: 2 of 4

Remark Based on the sample, with reference to GB/T 32610-2016, the test result in conformity with the requirements. Judged as follows:

No.	Testing Item(s)	Requirement	Testing method	Measured values	Determine
1	Formaldehyde (mg/kg)	≤20	GB/T 2912.1-2009	ND	Pass
2	pH value	4.0-8.5	GB/T 7573-2009	6.0	Pass
3	Azo dyes (mg/kg) *	Disable (≤20)	GB/T 17592-2011	ND	Pass
4	Appearance	The surface of the mask should be free from damage, oil stains, deformation and other obvious defects.	GB/T 32610-2016	Pass	Pass
5	Breaking strength of the mask belt and the joint between the mask belt and the mask body/N	≥20	GB/T 32610-2016	22	Pass
6	Filter Efficiency(Salt Medium)	≥90	GB/T 32610-2016	96.3	Pass

Note: (1) 1mg/kg=1ppm=0.0001%

(2) ND=Not Detected

(3) The MDL of formaldehyde is 16 mg/kg

(4) *Detection information see the test results

(5) GB/T 32610-2016 is not within the scope of CMA and CNAS certification

(6) 1-3 project mixing test (Except for mask belt)



江苏环谱检测技术服务有限公司

JIANGSU HAP TESTING SERVICE CO.,LTD

地址: 扬州市经济技术开发区吴州东路 198 号

Address: NO.198 Wuzhou East Road, economic and technological development zone, YangZhou

URL: www.hap-test.com

E-mail: hap@hap-test.com

☎: 400-6600-776

☎: 0514-89711561

3PLY DISPOSABLE MASK



al-SHIELDS™



中国认可
国际互认
检测
TESTING
CNAS L6760

Test Report

Report No. HAPT X2004076601

Page: 3 of 4

Determination of Azo dyes (unit: mg/kg)

Testing method With reference to GB/T 17592-2011. By GC-MS for measuring.

Testing Item(s)	CAS No.	MDL	Limit	Results
4-aminobiphenyl	92-67-1	5	20	ND
benzidine	92-87-5	5	20	ND
4-chloro-o-toluidine	95-69-2	5	20	ND
2-naphthylamine	91-59-8	5	20	ND
o-aminoazotoluene	97-56-3	5	20	ND
p-chloroaniline	106-47-8	5	20	ND
2,4-diaminoanisole	615-05-4	5	20	ND
4,4'-diaminobiphenylmethane	101-77-9	5	20	ND
3,3'-dichlorobenzidine	91-94-1	5	20	ND
3,3'-dimethoxybenzidine	119-90-4	5	20	ND
3,3'-dimethylbenzidine	119-93-7	5	20	ND
3,3'-dimethyl-4,4'-diaminobiphenylmethane	838-88-0	5	20	ND
2-Methoxy-5-methylaniline(p-cresidine)	120-71-8	5	20	ND
4,4'-methylene-bis-(2-chloroaniline)	101-14-4	5	20	ND
4,4'-oxydianiline	101-80-4	5	20	ND
4,4'-thiodianiline	139-65-1	5	20	ND
o-toluidine	95-53-4	5	20	ND
2,4-toluylendiamine	95-80-7	5	20	ND
2,4,5-trimethylaniline	137-17-7	5	20	ND
o-anisidine	90-04-0	5	20	ND
5-nitro-o-toluidine	99-55-8	5	20	ND
4-aminoazobenzene	60-09-3	5	20	ND
2,4-xylidine	95-68-1	5	20	ND
2,6-xylidine	87-62-7	5	20	ND

- Note:
- (1) 1mg/kg=1ppm=0.0001%
 - (2) MDL=Method Detection Limit
 - (3) ND=Not Detected (<MDL)
 - (4) Sample mixing test (Except for mask belt)

江苏东清检测技术服务有限公司

JIANGSU HAP TESTING SERVICE CO.,LTD

地址: 扬州市经济技术开发区吴州东路198号

Address:NO.198 Wuzhou East Road,economic and technological development zone,YangZhou

URL: www.hap-test.com

E-mail: hap@hap-test.com

☎: 400-6600-776 ☎: 0514-89711561



3PLY DISPOSABLE MASK



al-SHIELDS™



171020340088



中国认可
国际互认
检测
TESTING
CNAS L6760

Test Report

Report No. HAPTX2004076601

Page: 4 of 4

Sample photo:



HAPTX2004076601

End of report

本报告无批准人签字、报告专用章及骑缝章无效。本报告不得擅自修改、增加或删除。报告结果只对本次受检样品负责。若对检测结果有异议，请在报告签发日期后十五天内书面提出，逾期不予受理。未经 HAP 书面同意，不得部分复制本报告，亦不可作为宣传品使用。报告封面装饰作用，不在报告正文内。此报告无 CMA 标识时，检测数据仅限科研、教学、内部质量控制等活动使用。本公司出具纸质正版报告与电子数字签名版具备相同效力，当两者内容有差异时以电子数字签名版为准。

(具体通用条款详见 <http://www.hap-test.com/customerservice.html>)



江苏环谱检测技术服务有限公司

JIANGSU HAP TESTING SERVICE CO.,LTD

地址：扬州市经济技术开发区吴州东路 198 号

Address:NO.198 Wuzhou East Road,economic and technological development zone,YangZhou

URL: www.hap-test.com

E-mail: hap@hap-test.com

☎: 400-6600-776 📠: 0514-89711561



al-SHIELDS™

3PLY DISPOSABLE MASK Packaging

Box

50 PACK BOX

**7.5in Wide x 3.1in Tall x 3.9in Deep
19cm Wide x 8cm Tall x 10cm Deep**



Polybag

10 PACK POLYBAG

**5.3in Wide x 9.6in Tall
13.5cm Wide x 24.4cm Tall**

20 PACK POLYBAG

**5.3in Wide x 9.6in Tall
13.5cm Wide x 24.4cm Tall**

